

Prüfbericht-Nr.: <i>Test Report No.:</i>	21221285_015	Auftrags-Nr.: <i>Order No.:</i>	3299460	Seite 1 von 4 Page 1 of 4	
Kunden-Referenz-Nr.: <i>Client Reference No.:</i>	N/A	Auftragsdatum: <i>Order date:</i>	02.08.2019		
Auftraggeber: <i>Client:</i>	Hellenic Environmental Systems Industry S.A. (Helesi) 19 Ag. Ioannou St., 25100 Egio, Greece				
Prüfgegenstand: <i>Test item:</i>	Mobile waste and recycling containers with 2 wheels with the following nominal capacities: 120 pro, 140 pro, 240 pro, 240 std and 360 std				
Bezeichnung / Typ-Nr.: <i>Identification / Type No.:</i>	see page 3				
Auftrags-Inhalt: <i>Order content:</i>	Re-Certification of GS-Certificate S 60117128 as well as the certification of another wheel type (Type: "light wheel")				
Prüfgrundlage: <i>Test specification:</i>	DIN EN 840-1/02.13, DIN EN 840-5/02.13, DIN EN 840-6/02.13, RAL-GZ 951/1/06.13				
Wareneingangsdatum: <i>Date of receipt:</i>	N/A				
Prüfmuster-Nr.: <i>Test sample No.:</i>	N/A				
Prüfzeitraum: <i>Testing period:</i>	21.10.2019 – 24.10.2019				
Ort der Prüfung: <i>Place of testing:</i>	Nürnberg, Komotini, Greece				
Prüflaboratorium: <i>Testing laboratory:</i>	TRLP, Helesi, Komotini, Greece				
Prüfergebnis*: <i>Test result*:</i>	Pass				
geprüft von / tested by:	 16.12.2019 Norbert Kurr / SV				kontrolliert von / reviewed by:  16.12.2019 Martin Walter / FZ
Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>	Unterschrift <i>Signature</i>	Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>	Unterschrift <i>Signature</i>
Sonstiges / Other: Die Bewertung nach AfPS GS 2014:01 PAK wurde durchgeführt. Vorhersehbare Verwendung wurde betrachtet (Gemäß QMA TRLP 4.3-200). Zurzeit liegen für das/die Produkt/e weder Schutzklauselverfahren an, noch ist ein erhöhtes Unfallaufkommen bekannt./Foreseeable use was considered (Acc. to QMA TRLP 4.3-200). Currently neither a safeguard clause procedure has been invoked nor is an increase in accidents known for this / these product (s). See also page 3.					
Zustand des Prüfgegenstandes bei Anlieferung: <i>Condition of the test item at delivery:</i>			Prüfmuster vollständig und unbeschädigt <i>Test item complete and undamaged</i>		
* Legende: 1 = sehr gut 2 = gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft P(ass) = entspricht o.g. Prüfgrundlage(n) F(ail) = entspricht nicht o.g. Prüfgrundlage(n) N/A = nicht anwendbar N/T = nicht getestet Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested					
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. <i>This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.</i>					

v04

Prüfbericht-Nr.: 21221285_015
Test Report No.:

Absatz		Messergebnisse - Bemerkungen	Bewertung
Clause	Anforderungen - Prüfungen / <i>Requirements - Tests</i>	<i>Measuring results - Remarks</i>	<i>Evaluation</i>

1	Produktdetails <i>Product details</i>	Mobile waste and recycling containers, as described in EN 840-1.			
2	Maße / Gewicht <i>Dimensions / Weight</i>	Behälter	Höhe	Breite	Tiefe,
			mm	mm	mm
		120 pro	945	480	540
		140 pro	1060	480	545
		240 pro	1060	577	720
		240 std	1060	575	730
		360 std	1080	580	874
The weights are to be found in report 21221285_011_Annex 1.					
3	Bedienelemente <i>Operating elements</i>	N/A			
4	Ausstattung / Zubehör <i>Equipment / Accessories</i>	N/A			
5	Verwendete Materialien <i>Used materials</i>	Polyethylen			
6	Sonstiges <i>Other</i>	<p>The licence holder will be Hellenic Environmental Systems Industry S.A. (Helesi), 19 Ag. Ioannou St., 25100 Egio, Greece</p> <p>The production is located at: Industrial Area of Komotini, Greece</p> <p>Mitgültig/also valid:</p> <ol style="list-style-type: none"> 1. Annex 1: Manufacturer ISO 9001 Certificate, 2. Annex 2: Last Factory Inspection Report No. 21183898_005 (2019). 3. Annex 3: PAK Ckeckliste mit E-Mail Anlage 4. Annex 4: AZ-Report AZ258727 5. Reports as mentioned next page 			

Prüfbericht-Nr.: 21221285_015 <i>Test Report No.:</i>			Seite 4 von 4 <i>Page 4 of 4</i>
Absatz		Messergebnisse - Bemerkungen	Bewertung
<i>Clause</i>	<i>Anforderungen - Prüfungen / Requirements - Tests</i>	<i>Measuring results - Remarks</i>	<i>Evaluation</i>

This test report is the master test report for the certification documents of the product described above.

The single test results according to the test specifications are to be found in the following test reports:

1	EN 840-2/12.12	The requirements are met. See test report 21221285_011	P <input checked="" type="checkbox"/> F <input type="checkbox"/> N/A <input type="checkbox"/> N/T <input type="checkbox"/>
2	EN 840-5/12.12	The requirements are met. See test report 21221285_012	P <input checked="" type="checkbox"/> F <input type="checkbox"/> N/A <input type="checkbox"/> N/T <input type="checkbox"/>
3	EN 840-6/12.12	The requirements are met. See test report 21221285_013	P <input checked="" type="checkbox"/> F <input type="checkbox"/> N/A <input type="checkbox"/> N/T <input type="checkbox"/>
4	RAL-GZ 951/1/06.13	The requirements are met. See test report 21221285_014	P <input checked="" type="checkbox"/> F <input type="checkbox"/> N/A <input type="checkbox"/> N/T <input type="checkbox"/>
5	PAK-Beschluss/decison AfPS GS 2014:01 PAK	The requirements are met. See test report Annex 4 to this test report (Checklist) and Annex 4 report AZ258727, Order no.: 3208393.	P <input checked="" type="checkbox"/> F <input type="checkbox"/> N/A <input type="checkbox"/> N/T <input type="checkbox"/>
6	Factory Inspection 2019	The requirements are met. See annex 2 to this report: Factory Inspection Report No. 21183898_005	P <input checked="" type="checkbox"/> F <input type="checkbox"/> N/A <input type="checkbox"/> N/T <input type="checkbox"/>
7	ISO 9001:2015 Certificate	Annex 1 to this report	

Comprising it can be stated that the containers fulfil all the requirements according to the above mentioned test specifications. This statement comprises the wheels type light wheel.

Due to the factory inspection it can be stated that the manufacturer has the personnel and facility-moderate conditions for constant proper production and self-monitoring of the tested type of container.